
1\Ili:l'Ii(lllalcly tlc:dirillt'd 10 "'lIIig"'y (illd, III)' gtlilldiilll I\fr (i"hlic! "gollo, my f.1Ihcr. 

III)' lIlolher and olher IIIl'llIbl'l s Or'll) lilll1ily \\ h(l did cII:dihly wdlloWill tis Illy "endcmic pursuir 

c!>Jlccially to this PI()jl~ct \VOl k. 

Also dedic'l\ed 10 /II~' lianc.:c Selah N Smlllld illld lilY rdclld 1\11'. Kchinde James Jomoh 

alld "1,. SlInday Ndaha 

i i 



CERTIFICATION 

This is certify that this design project title design of circular primary sedimentation tank 

for treatment of waste water" was carried out by him, under supervision and submitted to the 

department of Chemical Engineering ,Schools of Engineering Technology, Minna. 

----------------------------------- ------------------------------------
[...]
environment either by direct or indirect chemical reactions and they require more complex 

treatment methods. 

For this design the source of wastewater to be treated is considered as domestic. 

2.4 CLASSIFICATION OF WASTEWATER TREATMENT 

METHODS 

The contaminants in wastewater are removed by physical, chemical and biological 

means. The individual methods usually classified as physical unit operations, chemical unit 

processes and biological unit processes. Although these operations and processes occur in a 

variety of combinations in treatment systems their scientific basis is studied separately 

because the principles involved do not change. 

2.4.1 PHYSICAL UNIT OPERATIONS 

Treatment methods in ,which the application of physical forces predominates are 

known as physical unit operations. Due to the fact that these methods evolved directly from 

man's first observations of nature, they were the first to be used for wastewater treatment. 

Screening, mixing flocculation, sedimentation, flotation and gas transfer are .typical unit 

operations. 

2.4.2 CHEMICAL UNIT PROCESSES 

These are treatment methods in which the removal or conversion of contaminants is 

brought about by the addition of chemicals or by other chemical reactions. Precipitation 

adsorption and disinfections are the most common examples used in water waste treatment. 

5 



In chemical precipitation, treatment is. accomplished by producing a chemical precipitate that 

will settle. 

In most cases, the settled precipitate will contain both the constituents that may have 

reacted with the added chemicals and the constituents that were swept out of the wastewater 

as the precipitate settled. Adsorption on the other hand involves the removal of specific 

compounds from the wastewater on solid surfaces using the force of attraction between the 

bodies. 

2.4.3 BIOLOGICAL UNIT PROCESSES 

Biological unit processes are treatment methods in which the removal of 

contaminants is brought about by biological activity. It is used primarily to remove 

biodegradable organic substances (colloidal or dissolved) in wastewater. Basically these can 

escape to the atmosphere and into biological cell tissue that can be removed by settling. 

Biological treatment is also used to remove nutrients (nitrogen and phosphorus) in 

wastewater. With proper environmental control, wastewater can be treated biologically in 

most cases, thus provision of an appropriate environment is required for this process to 

operate effectively. j,! ' 

2.5 CHOICE OF METHOD 

Unit operations and processes are grouped together to provide various levels of 

treatment. The term preliminary and primary refer to physical unit operations; secondary 

refers to chemical or biological unit processes; and advanced/ tertiary a combination of all 
,. 

three. 

The level of contaminant removal for this design is for discharge into water bodies. 

Thus the required unit operations and processes used are the preliminary, primary and 

secondary treatment methods. 

6 



2.6 PRELIMINARY TREATMENT 

This section is concerned with the removal of wastewater constituents that may cause 

maintenance or operational problems. In the design of this wastewater treatment plant this 

section has the following units: 

2.6.1 SCREENING 

This is the fIrst unit operation encounted in wastewater treatment plants. It is a device 

with openings generally of uniform size that is used to retain solids found in wastewater 

some of which are debris, rags, polyethylene and other large material that Il\ay cause wear or 

clogging of equipment. The solids are flushed out by sprays from the exposed screen surface 

into a collecting trough in each revolution. 

2.6.2 GRIT CHAMBER 

These are designed to remove grit consisting of sand, gravel, cinders, egg shells, 

seeds, bone chips, food wastes, or other heavy solid materials that have subsiding velocities 

or specific gravities substantially higher than those of the organic putrescible solids in waste 

water. 

Grit chambers are provided to protect moving mechanical equipment from abrasion, 

and accompanying abnormal wear; reduce formation of heavy deposits in pipelines, channels 

and conduits; and reduce the frequency of cleaning caused by excessive accumulation of grit. 

Thus its location ahead of the other units facilitates operation. Wastewater is best treated with 

aerated grit chambers, ~hich provides the rapid sepration of t~se particles. Diffused air is 

normally used to create the mixing pattern with heavy inert particles removed by centrifugal 

action and friction against the tank walls. 

2.7 PRIMARY TREATMENT 

7 



Here a portion of suspended solids and organic matter is removed. The principal 

function of primary treatment is as a precursor to secondary treatment. 

2.7.1 PRIMARY SEDIMENTATION TANK 

The objective of treatment of sedimentation is to remove readily settleable solids and , 

floating material, and thus reduce the suspended solids content. Primary sedimentation may 

provide the principal degree of wastewater treatment or may be used as a preliminary step to 

further processing. 

The use of primary sedimentation ahead of biological treatment reduces the load on 

the biological treatment units allowing for shorter detention periods. Efficiently designed 

primary sedimentation tanks should remove 50 to 70% of the suspended solids and 25 to 

40% of the BOD. 

2.8 SECONDARY TREATMENT, 

This is directed principally to the removal of biodegradable organics and suspended 

solids. In this the biological method is adopted. 

2.8.1 AREATION TANKS 

It is operationally a biological waste treatment method with activated sludge 

. treatment typically accomplished by introducing the wastewater into a reactor where an 

aerobic bacteria culture is maintained (aeration tanks). 

In these tanks the aerobic environment is achieved by exposing the wastewater to air 

either by pumping using submerged diflusers, or to agitate the wastewater mechanically so as 

to promote solution of air from the atmosphere. This converts the wastewater into flocculant 

settlable biological and inorganic solids that can be removed in sedimentation tanks. About 

90 to 95% BOD's are removed successfully. 

8 



; . 

" ~, 

DESIGN OF CIRCULAR PHJMA-llY SEDIMENTATION 
TANI( FIDI{ THE TREATMENT OF ONE HUNDRED 
MILLION LITRES PER DAY OF WASTE WATER· 

BY . 

YISA SUNDAY. G. 
MATRIC NO:-95N655 

A DESIGN ])ROJECT SUBl\1ITTED IN PARTIAL FULFILMENT 
OF TIlE H.EQUIREMENT FOR TIlE A ,V ARD OF A 

B.ENG .. DEGREE IN TIlE DE-PARTMENT OF CIIEMicAL 
J. . < ,- • 

ENGINEER.ING, FEDERAL UNIVEI{SITY OI~ TECHNOLOGY, 
MINNA. 

. - . 

DECEl\1BEU 2000 



2.8.2 SECONDARY SEDIMENTATION 

The function of the activated sludge-settling tank (secondary sedimentation tank) is to 

separate the activated-sludge solids from the mixed liquor. In contrast to the primary 

sedimentation tank, the secondary sedimentation tank must cater for the presence of the large 

volume of flocculant solids in the mixed liquor. Solids separation is the final step in the 

production of a well-clarified, stable effluent low in BOO and suspended solids. 

2.8.3 THICKENER 

The solids content of pnmary, secondary, or prunary and secondary vary 

considerably, depending on the characteristics of the sludge, the sludge remov~ pumping 

facilities and the method of operation. A thickener is a device used to increase the solid 

content of sludge by removing a portion of the liquid fraction. Thickening is usually 

accomplished by physical means, including gravity settling, flotation, centrifugation and 

gravity belts. The liquid obtained from this unit is usually recycled for further treatment. 

The biological method of treatment was chosen: for· tltis' design cause it is relatively 

cheap and does not involve the use of chemicals, thUs 'eraSmg the need to cater for their 

effect. Since this method is more of a natural treatment, it is eilVironmentaUy friendly. 

9 



CHAPTER THREE 

3.0 FLOW DIAGRAM OF PLANT 

1 r 
.< 1 
~ 

2 
~ 

3 
~ 

4 5 6 r---- I-~ 
.~ 

f • 
~r , 

8 .... , 
~ 

t 
.' 

" , 

fig. 1 .' 
~, 

C 

KEY; 

1 - Pump Station 
.I 'i-! Wastewater influent 

2 - Screening Unit B - Treated Effluent to Waterway 
, , 

3 - Aerated Grit Chamber C - Thickened Sludge 

4 - Primary Settling Tank 

5 - Aeration Tank 

6 - Secondary Sedimentation Tank 

7 - Thickener 

8 - Disposal Tank 

10 



3.1 MATERIAL BALANCE 

DATA: 

Wastewater Flowrate 

(i) Average dry weather flow (ADWF) = 100,000,000 IIday 

(ii) Peak dry weather flow == peak factor xtlowrate = 2.5 x 100xlO6 = 2.5 X lOB 

Influent Characteristics: 

(i) BOD = 220mg/1 

(ii) Suspended Solids (S.S) = 220mgll 

(iii)Suspended Solids after grit removal (10% of suspended solid removed by grit) 

= I 98mg/1 

Grit Characteristics: 

Quantity of grit = 0.005% of ADWF = 0.005% of 100 x 106 

= 5000 IIday 

=Sm3 

100000cm3 

Unit mass = specific gravity x density of water = 2.65 x 1000 = 2650Kg/m3 

Solid Characteristics: 

(i) Concentration of primary solid = 6% 

(ii) Concentration of thickened wastewater activated sludge = 4% 

(iii) Total solid in Digested sludge = 5% 

(iv) Specific gravity of solids from primary sedimentation tank and thickener-L03 

EfiIuent Characteristics: 

(i) BOD = 20mg/1 

(ii) Suspended Solids = 25mg/1 

The given constituents are converted to daily mass values 

NOTE - 100,000,000 IIday = 100,000m3/day 

BOD in influent (Kg/day) 

II 



100000 x 220 

1000 = 22000Kglday 

Suspended solids in influent (Kg/day) 

= 100000000 x 220 
1000 x 1000 = 22000Kg/day 

Suspended solids after grit removal (Kg/day) 

= 100000000 x 198 = I 9800Kg/day 
1000 x 1000 

3.1.1 MATERIAL BALANCE ON GRIT CHAMBER 

22000 S.S GRIT CHAMBER 19800 S.S ... ... 

1. 
220 S:S 

10 % of suspended solid (S.S) is removed 

= .ill x 220 = 22 mgll 
100 

S.S after grit removal = 220 - 22 =198 mgll 

100000 x 198 
1000 = 19800 Kg/day 

.. .. 

3.1.2 MATERIAL BALANCE ON PRIMARY SEDIMENTATION TANK 

19800 S.S 

22000 BOD 

~ 

PRIMARY 
SEDIMENTATION 

... TANK 

.. 224 m3 F.R 
13860 S.S 
7260 BOD 

12 

594,9 S.S .. 
14740 BOD 



Operating Parameters 

BOD removed = 33% 

S.S removed = 70% 

Thus, 

BOD removed = 0.33 (22000) = 7260Kg/day 

BOD to secondary sedimentation tank = 22000 - 7260 = 14740Kg/day 

S.S removed = 0.7 (19800) = 13860Kglday 

S.S to secondary sedimentation tank = 19800 - 13860 = 5940Kglday 

3.1.3 DETERMINATION OF VOLATILE FRACTION OF PRIMARY 

SLUDGE 

Operating Parameters 

Volatile fraction ofS.S in influent prior to grit removal 

= 165 x 100 = 75% 
220 

Volatile fraction of grit = 10% 

Volatile fraction of incoming S.S discharged to secondary process = 85% 

(i) Volatile S.S in influent prior to grit removal (Kg/day) 

= 0.75 (22000) = 16500 Kg/day 

(ii) Volatile solids removal in grit chamber 

= 0.10 (22000 - 19800) = 220 Kg/day 

(iii)Volatile S.S in secondary influent 

= 0.85 (5940) = 5049 Kg/day 

(iv) Volatile S.S in primary sludge 

= 16500 - 220 - 5049 = 11231 Kg/day 

(v) Volatile fraction in primary sludge 

= 11231 x 100 
16500 = 68.07% 

13 



3.1.4 MATERIAL BALANCE ON AERATION AND SECONDARY 

SEDIMENTATION TANKS 

SECONDARY 
147 o BOD AERATION SETTLING 

TANK .. TANK .. " 
594 o S.S 

A,. 

" ~Ir 

~Ir 
686.55 m3/day 

3089.49 S.S 

Operating Parameters 

Mixed liquor Suspended Solid (MLSS) = 4500 mg/1 

Retention time Oc d = 10 d 

F/m Kg BOD applied! Kg MLSS = 0.4 

Volumetric loading Kg BOD applied 1m3 d =1.4 

VQh=4 

Qr/Q =0.75 

Volatile fraction of mixed liquor S.S = 0.80 

Yield observed (Yobs ) = 0.3125 

(i) EfIluent mass quantities 

2000B 
,_" 

~ 

2500 

BOD in Kg/day = 100000000 Vday x 20mg/l x 10-6mg/Kg = 2000Kg/day 

S.S in Kg/day = 100000000 x 25 
1000 x 1000 = 2500 Kg/day 

00 

S.S 

Oi) Estimate of mass of volatile solids produced in the activated sludge process that must 

be wasted 

Px (S.S) = Yobs Q (So - S) (IOKg/Kgr' 

So = 0.67 (220) = 147.4 mg/1 

S = 4.30mg/l, Q = 100000 nr1/day, Yolls::: 0.3125 

14 



Therefore, 

Px (S.S) = 0.3] 25 (] 00000) (147 - 4.30) (I OKg/Kgr l 

= 447 I. 59Kg/day 

(iii) Mass ofS.S that must be wasted assuming volatile fraction is 0.8 of total solids 

S.S (Kg/day) = 447 J .59 = 5589.49Kglday 
0.8 

(iv) Waste quantities discharged to the thickener 

S.S (Kg/day) = 5589.49 - 2500 = 3089.49Kg/day 

Flowrate (m3/day) = 3089.49 x 1000 

4500 = 686.55m3/day 

3.1.5 MATERIAL BALANCE ON THICKENER 

3089.49 S.S THICKENER _6J.49m3/day 
t----... 

686.55m3/day 
'-----.------' 

~iI" 

619.06m3/day 
309.03 S.S 

Operating Parameters 

Concentration of thickened sludge = 4% 

Solid recovery = 90% (assumed value) 

Specific gravity offeed thickened sludge = 1.03 

Density = 1.03 x 1000 Kg/m3 

(i) Flowrate of thickened sludge 

= 3089.49 x 0.9 
1030 x 0.04 = 67.49m3/day 

(ii) Flowrate recycled to plant headwork 

= 686.55 - 67.49 = 619.06m3/day 

15 

2780.46 S.S 



(iii) S.S to disposal tank 

= 3089.49 x 0.9 = 2780.46Kglday 

(iii) S.S recycled to plant headworks 

= 3089.49 - 2780.46 = 309.03Kglday 

(iv)BOD recycled 

S.S in recycled flow = 309 x 1000 
619.06 = 499. 19K9/day 

BOD ofS.S = 499.19 (1.42) (0.68) (0.65) = 313.3Img/1 

Soluble BOD escaping treatment = 4.309mg/1 

Total BOD concentration = 313.31 + 4.309 = 317.619mg/1 

BOD (Kg/day) = 317.619 x 619.06 
1000 = 196.63Kglday 

3.1.6 MATERIAL BALANCE ON DISPOSAL TANK 

From primary settling tank 

13860 S.S 
224m3/day 

From thickener DISPOSAL TANK 

2780.46Kg/day 
67.49m3/day 

p 

16 

To final disposal 
_10.. 

p 

I 6640.40Kg/day, 



~ 

-...J 

.. ' 
1()O, 000 

2.2.., 000 

1-;2..,000 
i 

f'UI1P 

tlO6,q· 06 

.l1..4-qq -1 'I 

1 'I ~GD 

1006/'-- 06 

..2.2fQQ -1q 

11800 

1D0614 ·06 

14-14-0 

544-0 
i 

ffl,1-51 

2000 

25DO 
--r-

, 

~ 
I 

ULMT . ~ BTATlOhl 
rnl1A~1 Ar.KATlDll ErFLUillr 

1-----"-----7!Sl:TiLlMG I "lHIK TO 
rAMI'. I filII WATCR WA-·r" I i 

I 

619·06 

d 96·63 

309· 03 

_../ 

-·flG- 0-2 

4 ~- - II 
61'4-9 I 68655 I',,, 2?.4--:27 

fLOW DlA~KA'n AN~ MA1[KIAL5 

138'0 

\ 

rer05AL 
TA~K 

2.W·4-6 

TmCK!{rK 
I ... 
r--

5~LANCL ONWAJTC WA1EK Tf\rATMEhlT rL~NT 
\ 

3OB'1·+.:r 

FLOW rr,/d 

f)OD!! Ij~Jd 
SUSA:.A.)Dl=D 

~U05 v..<j/d 

-. 
I 

- I 
I 

L-,,~ .-." ~ ... -. " ....... "'~ ... ~ .. J_J .. 
, . 

~~~ 
, ' ~~ 



CHAPTER FOUH 

4.0 EQUIPMENT OESIC,N 

4.1 PRIMARY SETTLING TA~K 

4.1.1 INTRODUCTION 

The primary setllin~ LillI-: 1\111(,ti(ln to remove settablc solids from the waste stream by 

gravity. The major design parameter i~ the (1\'er110\\ rate which is {he flowrate Qh divided by the 

cross sectional flow /'ate area or the t,lnk A in order h)l" a particle (and / or agglometi'ic of 

particles) to settle effectivcly. this pc\J'<lmetcr must be less than the characteristic settling velocity 

of particles. It has been observed that \ery low values oCthe overilU\v rate result in poor flow 

patterns, flow channeling (mel 11m\' disturbances from the 'vvind. 

Secondary design consideration inl'(ll ve the height and the diameter. The height (HI) for a 

given overflow rate, .determ i ne the res ident time the waste spend in the primary settling tank. 

Enough time is necessary to I(mll u rt-'~I~()nilhly thick sludge blanket for proper operations of the 

removal equipment: on thl' other hanC1.il rl'silienttill1l' which 'is too 'large could result in the 

sludge becoming too" Old" leading tll the microbial anaerohicaction. Usually. the height is set at 

about 4m. diameter of the prima!') ~Cllic tank normally do :l()t exceed 70m because of wind 

effect causing surface disturbances and because of design eli ITicultir\es in the sludge rating 

mechanisril. 

4.1.2 DESIGN 

Design data for cil'l'lIial' tunk 

Depth of tank 3, 6 III 

Length of detentiontillll' 2h()LlI~; 

Peak now rate = A verage now rate '\ Peaking factor 

A.6.E.R. =BER 



Peaking factor = 2.5 (Typical vallie) 

A.O.F.R. = 1000m3/m.d 

, 25 

: 3 3 
= 40111 1m . cI 